//\~<\
TRACKNGO

Wheel Driven Track System

OWNER'S MANUAL

MODEL:TG-13



Owner's Manual

TrackNGo
model: TG-13

Section A: Vehicle preparation

Section B: Track preparation

Section C: -How tfo install the tracks on vehicle
-General recommendations and safe
operation guidelines to read before
using the system the first time

Section D: Safety chains adjustment

Section M: Maintenance and Accessories

Section P: Part numbers and explosed view

Follow sections A,B,C and D for first installation
Keep the "section C" permanently in the vehicle


AD
Typewritten Text
3

AD
Typewritten Text


Secitiomn A

VEHICLE PREPARATION




v

xoudyo wwggZ
xoJuddo\ your gz

L
03 MUTIT 9Y3 MOTTOJF IO SPOD Y3l UedS E
. ANDOZ
‘AM3Yoiy
pazaanbs SIHL
‘A134Biy NI
pazaanbs
sor CIMNO TV
ayy Buiyaays STavOd
30 . E]
Buipsays E.MM ONINNM
ayy dwo)d
13un sur % ON
duo)> ua3ubl3 0 =
St L1725
mEQ) L
o 033U
I U
Wwz i sjuspul
Jo 2 ; 3
UL/ I ; 3un
198ys Mauds
1033uW }os
ayy Yy
Sspuapy| EERVISIEE
H
AU yo3uozZiAOH, JdYHS UiiM 1auond UaxD0y AODFUSA, IdYHS UM 1auod udxD0y
M3auDds

" vIiOAOL

@ oL Q0 4
4900d

(3PIS Y203 )

(2) SJadung UOIL0LO0U—ILUD 1LUOUS 4O UOIL0)0LSUT



InsTallaTion of reoar oanti—rotation woumpers (4)

(2 on each leaf spring

How to position the clamp
when ‘rebound clip’ is too close

)

Push this side agalnst leaf

h extra set of longer bolts (4 In. /100mm> are supplied
for thicker heavy duty leaf springs

©

xS

instal "
the setup
g‘n“”p height
of
leoFi oumper
zzr nos between
shown T 10-12inch
AoIJus:t i (150-300mm>
the m and rebound
distance ) ‘tlghb‘tel: nd
between °°|
22-26 H U an
inch. Jq:
(550-650mm)> @4 nu
from side view
the
center f
of SCAN THE CODE OR FOLLOW THE LINK TO
Whgel WATCH THE INSTALL VIDEO REFERANCE.
il’;hten HTTP:./ /WWW.YOUTUBE.COM/WATCH?V=YAECGVCEGUS Four (4) thinner extra clamps are supplied for trucks with
all ‘add a leaf’ spring *Use only if requiredx
4

Use one (1> thinner
1/8" (3 mm) clamp in
order to allow enough
space to bolt the
clamp between the ‘oadd

bolts

use one (1) thinner clamp

a leaf’ and leaf G—o
springs.
eaf springs
Y |
T
keep one thicker 1
clamp [ ‘@"'
22 to 26 Inch 22 to 26 Inch add o leaf”
550 to 650mm 550 to 650mm side view

rear view 10 to 12 Inch

150 to 300mm

10 to 12 Inch
150 to 300mm

AP



SaJm
mw _Q 103432313

0 /pun
sasoy
ax0.ug

\|/ ATXMMITY =ALYIIeM Japun / \
_ SIYL3a JwoaaqninoA-mmm //:sdny oy
S d04 190UD1249Y 0DPIA ayy
v No3su

3ovd Utk oy “UM%%%

33 dE NFauwod

=1

2X0 juoug Aynp Aaoay

81X0 Jdvad

NMOHS
3V
JNIT SANIT

¥3HLO vaLx3 NIYHI

3HL dHL 3HL

JANIT HONO¥HL INOW3Y 40

ONILI3NNDD YN ONY  LHON3T

/ 7 3HL LSV NIYHILS3LA0HS \
TIWLENI 3HL 3HL dJHL
133UM juOUS aN¥ d aN 189a4M Jd0ad

c X
W=

SIXY ONI¥33LS

| c X

1TUOU
(WW G£> 'NI € NVHL 3d0W 138440 d333X3 LON 0Od

SIX¥ ODNIY3I3LS T33FIHM 3HL 40
INOd4 NI NIVH3 3HL T19¥LSNI

() SUloyd A1340S 1UOUS UD J03J JO UOILD)0LSUT



v, 31003 WUy-y Jdamo) 3u4blu ay3 4o MITA dOL

o BR B R

gro2-0102 benf
0CT4 qd04 Wy 39000 smd 39 /002 JW9 9002 e.Nnbshni JWH oJpuNn| v30A0]|

U031 DaUIP PUOMUO F

Aynp 3ybh 21003 JUOUY WUy-Y

NAOHS
Sv EENT
NI SINIT 1oolisooS
d3HLO vaLX3 NIVHO J0/puo
3HL 3HL 3HL o
NI HONOAHL IAONTY 40 aspun
ONILIANNOD NI NV  1HONIT upyd auz
/] 3HL 1sv1 NIVHO LS3LAOHS O3S o
TIVLSNI 3HL 3HL 3HL o
aNy @ SSvd @ 1nJ aNIL4 @

00SE-00Se Wvd 3Da0a

06E-062-4 P04

XY 21Uou 4 Arng AAvaH

UOJI10)0ASUl UoYyD A1340S 1UOUS L3PUSWWODIY




assemble
wheel
adaptor
hub

with
adaptor

plote

adaptor
o

adaptor
plate

INSTALLATION OF WHEEL ADAPTOR HUBS (4>
FOLLOW STEPS SEQUENCE: (D@0

5 STUDS PATTERN
L4
o R
e @

use all 5 BOLTS

Bolt Ml4xZx 70mm
torgue at 150 Lk-ft

SELECTION DOF STUDS PATTERN TO BOLT ADAPTOR PLATE

& STUDS PATTERN T STUDS PATTERN 8 STUDS PATTERN
@ L I -
£ & ®
©) He e()e
@ ® s ® B ®
& ® 0
use all 6 BOLTS use all 7 BOLTS use & BOLTS on B

110 Lb-ft

Video Reference:
https://www.youtube.com/
watch?v=dNODGA9P_Fw

Wheel adaptor huk assy with bolt M14x15 x 30mm
torgue at

==

THREADS SIZE RECOMMENDED TORGUE {LB-FT)

of extenslon nuts
replace Ml2 x 1,25 75-B5
wheel M2 x 1,5 75-85
nuts e
by Mi2 x 1,75 75-85
extension Mid x 1,5 85-95
nuts Ml4 x 2,0 85-935
and 1/2 - 20 RH 75-85
torque 3716 - 18 RH 105-115

as

recommended
In
this

+able

AZ


AD
Typewritten Text

AD
Typewritten Text

AD
Typewritten Text

AD
Typewritten Text

AD
Typewritten Text
150


Section B

TRACKS
PREPARATION

\ el _aldL s/
RS N ()
TR DT TR T T

Section B
Track Preparation



1d

(P12IYeAn Sy} Jspun Wougd MaIAY JIIS 14371

18 ST1vo3a
14 S7T1vo3a

> ° @S () ) (- ~s

(SHDOUL UV3Ud JOF) J03d PUD

(SHDOVJUL 2UOUF JO4) 2UOUF FO UOIEDaJIP Ul paruod 1as doy{ mous ay| 2

'YD0Jy 3Yr 40 ,3PIS JOlJ33Ul, U0 pauolrisod 1)1AS 3Jo @_oco \6 \@ \6 S1023(1 'T

Cle> AJVAL 14371 oV
() AVl LHDIY ov3d
(14> A0Vl L1437 INOYA

(4 MOVl 1HDIY LINOdoA

leUM YoEe J0] ORImbLuesd Apeed|e 8ie penleded OARY NoA 1Y) SR ARG [



supd aETaE. Ao
puUNO 4 uolRisod Yzim S3D043 + 110 3shlpy
_cn_u._mnuﬁmﬁcmﬁsoqumiwmLamm}oDme|m,..m|¢m_n_m_&z_umh_

g
oY (W L2y Ul S29°01 93 (WW God)'Wl GLEDT
Uaamyag ag 3snu L7, UaY} © (WW G92yul G/E0T = LS. F1 91dwox3

ud asvajad Nnb 03 SEA000 AATY pum
SABEHNY A3-|JUT B} BADAL O} a0l

¢ )] £ 91-9
T e $1|m
=T [ — 4 LPs Buy apEyno UIp apind uanod Bp|suy
o e =
o 0 m - |_
-1 BOMUYVZRIE=ALUIEM CHWSD. 7 /T +
o JwedragninoA -mmm//:sdny
._ H 122U19J9Y OIPIA
S
: - o 1o JNINA JHL ONIA @
= YlpIM 3413 apisino
) = X
(022 mmmm C-G
..... i K0 S #

34|32 40 3p|s YD0a3

. 400 34Biou3s omy asn
94 gel 14 / \

v ddVl HIQIM 3311 3HL 40 33NSVY3IW 3HL uzi@
# IA00¥9 3HL mzz@

'FUIAIFFP S| YIPm 3413 4 apinG J4aNoJd SHIDJZ 110 3SNPD —3J4 3SNW oA T3)10IYaA JA3YIOUD 0} J3FSUDU} NOA 4]

UM B0 Jnek @) pajsnipe ©g 1SN PeAleI®) SABY MR R SYSBIT JNOS [[Wsns

INAWLISOrayYy SHTINY o491 1y OIS




. d

cd

J9vd

NI
g3aLsSnradv
SV
SAVLS
AND
>ilhl

SOAVYZIg=ALYIEM
\Eou.mn_su:o\,.\s\s\s\\aaﬁ;
190UDIJ3Y OIPIA

cd

EBAvia

NI
C3LSNradv
SV

SAVLS
AND

SIHL

NADHE S¥
NOLLI3HIT e ANEDS
NI

44 PUD ¥4 SHDDJ} JUOUY 343 o]

49 1- 3A0H 3A004D T+
T e R sud asuajad Honb

ud asvajad HINb 04 SSA3DT SADY PuD
SAQYNE B2|-j3UT 3YF IA0WSJ OF MOH

puauwancd jyoydso uo paads ybly 3o A3jnigois Buuaays Jaijaq o puo mous daap ul Buldaais Jaisoa uo jo

}|$48U3C 03 J3PJO U] 3PUD L3N0 J0F, 0 UM PIIsN PO a0 0F Padd (4 PUD ¥4) SHDOJ]} JUOU} OME 3yl

INdWLSNrdvy Lnd J0L,



Section C

How to Install the
tracks on the vehicle

General recommendations and safe operation guidelines to read before
using the system the first time.

Initial installation

https://www.youtube.com/watch?v=8-Vf0pSx4bc

Quick installation

https://www.youtube.com/watch?v=MgvSDDI-gGQ

Quick removal

hitps://www.youtube.com/watch?v=ypt5-JD3dQg

How to manually unload the tracks

https://www.youtube.com/watch?v=rGQ5-YmNCig

How to load the tracks with a winch

https://fwww.youtube.com/watch?v=tIF5nYXrXpo

Section C
How to install on vehicle



Quick installation guide fn 7 STERS

DFind o leveled ground to install the tracks

https://www.youtube.com/
watch?v=MgvSDDJ]-gGQ

2)Instoll the FRONT trocks in first
Use troansmission in mode: LO 4x4

5

Install
oading ranp

3iInstall the REAR tracks In second
Use tronsmission in mode: LO 4x4

{repeat the some cperatlons than step 2)

C1



43Move back and forward 2 times on 10 meters (30 feet)

front wheel

A arm front tob

»

2 chains
(rear-inside)

2 chains

(under front door) (front-inside)

6)Connect the 4 yokes and apply pressure on tire with 2 turns
C or 4 times 1/2 turn) and tighten firmly the joam nut

77 Flip the 8 snow deflectors and lock with quick release pin
Ce



GENERAL RECOMMENDATIONS AND SAFE
OPERATION GUIDELINES TO READ BEFORE USING
THE SYSTEM THE FIRST TIME

1. The operator must watch the installation videos and read this entire
section before using the track system.

2. Whenever the system is being used, the operator must conduct an inspection
of all 4 tracks and check if all the parts holding each of the 4 tracks on the
vehicle are secured.

3 . The vehicle must always be used in 4x4 mode . Always use the 4x4 LO
mode in the snow. The 4x4 HI mode is only allowed on hard surfaces or
paved roads. For automatic transmission vehicles , always use manual mode
M- 1, M- 2, M -3 ... . For vehicles with a gasoline engine, maintain a constant
engine revolution around 2500-3000 rpm and do not exceed 3500 rpm (for diesel
type engines 1800 to 2500 rpm)

4. For use in steep mountainous terrain or in a towing situation, it is highly
recommended to install an extra automatic transmission oil cooler. Because the
operating speeds with Tracks are generally slow, make sure that the engine
radiator fan is functional and in good condition. The fan is the main cooling
element of your engine at speed 30kmh (18 MPH) and lower.

5. If the track system must remain outside, refer to the following page C-4 for
the recommended shutdown procedure. When the system is left outside , you
must start SLOWLY (always in LO Mode) moving forward and backward until
the tracks begin to move. It is normal that the tracks come in contact with the
bumper stoppers. This contact with the bumper stoppers will help you break the
tracks free.

C-3



6. Shutdown procedure when the tracks stay outside:

The inside of Track N Go system is equipped with a mechanism of scrapers and
molded components which prevent ice formation during use. However, when the
system is being left outside for an extended time at temperatures below 0
Celsius (32 F) or lower, You must conduct a procedure of "snow and ice
removal" of the system. To do this, you must ride on hard packed snow or
pavement over a minimum distance of 1500 feet (500 m) to remove snow and
ice which accumulated within the system.

When you are in an off road area and it is not possible for you to do the "snow
and ice removal" procedure you must make sure that you do it partially as
followed:

a) Remove the snow and ice from your tracks by compacting the snow you are
driving on and making your tracks in the snow wider. To do this go forward and
backward over a distance of 50 feet (15 m) until your tracks are cleared of snow
and that you are now on a hard and wide packed surface.

b) Finish by going forward and backward 1 or 2 times the distance of the centre
of your wider hard packed track so that the snow and ice is removed from the
system.

-
p _. *a

50 Feet (15 m)



7. Verification of the Toe Out:

Before using the system you should always check the toe out of the front tracks
with a tape measure. The toe out must be in between 2. and 1 2 inches.
(12 mm and 40 mm). If it is not the case, you must review the initial
installation procedure (page B3) and check if you have adjusted the side guide
roller on track FR and FL as specified in the procedure. Once this is done if the
toe out is still not adjusted correctly, you will need to check the alignment of
your vehicle. NEVER USE THE TRACK SYSTEM IF THE TOE OUT IS LESS
THAN /2 (12 mm) OR NEGATIVE.

L2

L1

C-5



8. Periodic verification of the tensioners:

The exterior and interior tensioners hold your tracks in place. If any of these
clips is missing, you can lose a track and damage your vehicle. Check periodically
if they are secured correctly:

Check if the jam nut
is tighten

Check if the chain bender is
still closed and locked

Check if the chain is still hooked

9. Always check that all quick release pins are locked by pulling on them once
they are installed. Lubricate them when in storage.

pull to check if locked



10. Lateral inclination usage:

The track system increases the centre of gravity of your vehicle by 8 inches. (20
cm). Do not place the vehicle in a position greater than 10 degrees to avoid
destabilizing the weight of the vehicle on 2 wheels and avoid transferring the
power to the tracks that have less traction. To get the best performances the
tracks require that all 4 wheels work simultaneously. A self-locking rear
differential is the minimum requirement to use the track system. Adding
a front differential lock is also recommended if you are using the system in
situations where angles are greater than 10 degrees.

11. Traveling with tracks:

The power required to move in deep snow significantly increases fuel
consumption and requires more from the mechanics of your vehicle. Generally,
we recommend that the traveling surface is groomed if the snow cover exceeds
50 cm (20 in.) In addition, for safe travel we recommend a corridor setting with
stakes (Poles). The maintenance of your roads (trails) will provide comfort to
users and will lengthen the use of your tracks in springtime. If you are using a
conventional 4x4 vehicle with a rear differential lock system, we recommend that
you groom your roads (trails) after a major snowfall of (20-30 cm (8-12 in) in
order to increase efficiency and reduce your operating costs. If you plan to use
the system in deep snow on a non-groomed road (trail), it is strongly
recommended to use an electronic, selectable differential lock system (E Locker)
on the front axle. This will provide full traction on all 4 wheel simultaneously.




12. Steering angle:

The chains installed at the rear of the two front tracks are there to limit the
steering angle. It is very important to limit the steering angle of the tracks for
two reasons:

1) When the steering angle is too high this will slow down the vehicle while
turning in the snow. A maximum 10 to 15 degrees are recommended for
effective steering;

2) When the steering angle is too high it can cause contact between the track
system and the frame or other components of the vehicle which could cause
damage to the vehicle and / or the track.

aximum steering
20 in, 150 cm

%steeﬁihg angle max. 20 degrees

@x\\ E;O%Qx

13. Recommended operating speed.:
4x4 LO: In snow 5-10 MPH (10-20 Km/h)
4x4 HI: hard packed snow or paved roads 5 to 40 MPH (10 to 65 Km/h)

Maximum speed: 40 mph (65 km/h)



14. Recommended tires types and general recommendations:

We recommend to use winter tires or 4 seasons tires. "MUD TIRES" are not
recommended.

While using the Tracks the tires are cooled by water and snow. When the track
system is used on a road without snow or without water you will need to pay
attention to the temperature of the tires. If the tire temperature is above 80
degrees Celsius (175F) you must reduce your speed. Do not temporarily
"overheat" the tire’s tread as this will have the effect of shortening its lifespan. If
you plan to travel at high-speed on paved roads often, we recommend a 4
seasons tire with a harder rubber compound rather than a winter tire with a
softer compound.

Highly recommended tires to use with Track N Go:

Winter tires: General Tire Altimax Arctic
GoodYear UltraGrip Ice WRT

4 seasons tires: BF Goodrich Rugged Trail
Goodyear Wrangler LT

15. Air pressure in tires:

Make sure that the air pressure in the tires is the pressure recommended by the
manufacturer of the vehicle. For 1/2 ton vehicles our recommendation is 30-35

psi and for 3/4 and 1 ton vehicles we recommend 45 psi max. Never exceed 50
PSI.

16. Tracks break in time:

During the first 10 hours of use, the system requires 10 to 15% more power.
After 25 hours, the components are broken in and the system will work more
freely.

17. Restriction of use:

The Track N Go track system is designed for use in the snow. It is also designed
to run on hard surfaces like paved roads so that you can travel between areas
which have snow. The system is also compatible with the sand. However, the
design and the exclusive external drive of the tracks are not design to

be used in the mud and especially in the rocky or clay type mud.




Section D

SAFETY CHAINS
ADJUSTMENT




2qpxgdoIA-8=ALldIEM
\Eou.mn_:“:o>.§>>§\\_maﬁs
130UJ2)9Y 09PIA

aso|D

pxau ‘AN

AL
ud
asoaja.d
Hanb

aus

aooyd
Aaododus

g

pa50)d S| JIpUdl UdYM pusURSAlRT UoyD

3533404s| auy Bunl xun uioyd ayy puly puD
B0 [FUSWLET PO LSo08D)] Ul YN 34055

Sl

i
(3}
il
%
)

1

pasn|s s Japuafy ayl uaum /UOUD 15a81J40U45 Ayl PUld 0% JapJD O

juaurgnfpo pauny auly ‘uld S|Aa1D S Y3

asoajad
H3nb

N340 380719 @D IIN3INDIS S43LS AOT04 Gog
(UOIL0)101SUl 1SJdl4 Buldnp 3wy auo) ”
NOILYSIIILN INAWLSOTIY =g

%X%(1334 (F) SJa1aW (] UO Sauwll 2 PJAOMJO4 PUD HIO0G PaA0W 31DIYanA a8yl 43130 puo
3IDIYaA 3YF UO pPIJ|0FSU|l 340 SHO0JF U3YM WJoFdad 39 3Snu JuUawisn[po S|y xx

NOILVYSTIILN ONV INJWLSArdvy SNIVHI ALJ49S




2a

*W, 02 2qpxgdOIA-8=AcURIEM
/W0 3qNINOA MMM/ /:SdNY
190U319)3Y 03PIA

W2 08 Y 02
Buliaals WRWXDW

AUD (P 35NW MOA 3WDJG SUL U 2104 OU S| 2J3UT Hmx

431300 31040 YW HOOY ayi |1031s5U| puD D @E@&ﬁ%
2 dazs u] punoy »Huj ;

ayy o3 T )

'dajs 3xXau ayy Jog Hul SiyE daay

2104 SjYl 40 2003 Ul Hu|) 1535010 a4l PUl4 "(MOOY 1NOUL|M)
— 9 () WA

104 Pa3D2I8S SUF 03 UOSUIL JIPUR UIYD Yl PUagx3

¥EHOOY 343 JOLYDUD O3
3Wo.j UD 3015 JO 310y 3y} puld () auo fJlde 4shw nod fauoz sy} W
L 3)500AT AWoJdd a4} W] 04 OU S| 3JaUT  Flmw

THU CT JO UNWXoDW O pug

.l\. o e : J ; [ ......... .....ﬂ HU m.ﬁ s ﬂz
A sHUl £ Uike A

oy

=THks =TI A0
HOOU UoLS 04
V34D PAZLOYIND

saaJbap gz 40 wnuxow o 03 26Ut Buluaals paziu) 1SHW WOYD ay|
*3)214aA Y] UD PINVISU| 340 SHIVJL UAYM WJaoFdad ag 3snu juauwisnlpo syl x

JALINI T NIVHI F 19NV SONISFALS 40 INAWLSNrav



Section M

MAINTENANCE MANUAL
AND ACCESSORIES



I

'S199UYM  JagONnJ ayyr A)NONSIA 1DadsSuUl 03 PUSWWODAL 3AM UOIFOSNIAN 40 SUNOY (G 3SJld Y} Jd1 iy

* NOILO3dSNI "1V&3ANED

2IW 36ovd uo aunpadoud ayy aas ‘padinbad si Buuuolsuay 41

'MD0J31 UO UOISUd3Y ayir A)ONSIA 1Dadsul 03 PUSWWODSL 3M UOIFVSNIAN 4O SUNOY G2 1SJld Ayt Jd1 3y

DAVl d399Nnd 40 NOILJ33ASNI

001-06 1414
06-08 CIn
0¥-GE OTW
0€-Ge 8W
SE€1-14> IN0d0L TIANIWWOI3S 37IS SAV3IdHL

iSaNOA BumoNod ayz 30 pairsnlpo youadm anbuoyr © Yiim 3109 ydva uo anbudol papuauwwodad ayir Addy

'WALSAS HD0JU3 aYyzr UO S3)10¢ aYxr N0 3DadSU|] 03 PUSWWODSJ AM UOILVSNIAN 40 SUNOY (G 3SJld Yl Jd1 3y

$S17106 40 NOILJEFdSNI



S

'SPUd YD03 30 JUBWESNI POV 3U30AIND3 UL 3AVY 03 AU} 330N |0J3U3N

doyy

Mous

0zoggpHwdss=A EIVEN

¢UD3IeM/WOD * oqnanok - mmm/ /:d3ay puo
N NEY

*9DUDIDIDI OSBPTA ayy
uaam3aqg
TTe3SUT Syl ydjem O3 JUTT dob

231 MOTTOJ IO S9pPOD 23Ul UEBDS

33-97 08 30 WoD
5310021-W 3UBIr-a4 03 33604 3uo( ©ouolsUal
Jaddouds
- a
¥3-o7 0% E@ Mw
s10001-W 34B13-au 03 386u04 3uo(q
uo|suUay
Yoz ou
SH040T1- 1
Jauolsuay oo
Jaddouds ‘LoD
uo JA3U0oISUaY
S11000T-IW 01-6 S 20Uy
do)4 8-L ¥ uo
MOUS 25 2 Yo30u
¥-€ 2
[oJ¥he} =71 ; e
SHO00CT-W WOD JaUOISUd} >D0Jd} [wod Jauo|suay Jaddouds Y209
3)X0 A0 J %
2500 WO0D JAUO|SU3L HDOVu?
youaum anbuoy 2/t
(parshlpo Ajonba auo saplis Y300 10YL 3JNS 3 0W)
Paydvad S| 14-07 0p UaUM ydiou ayiy 2o doas AF\
apls Ag apls Yd3ou auo Ag auo uJdniy 34-91 0¥ X*P3INDIJ 3|
' ' WoD JdUo|SUd3} Jaddouds jsnpo
youadm anbuoyr A3Xq 2/1 YiIM WOD P3IYD3I0U Udny

@T@T@T@T@muz%amm Sd3LS MO71104

JN@300ad ININNUISNGL HIVal



W

03Q-d44MZXU=ALD1eM
W0 3gnNoA mmm//:sdny
122UDIDIDY 0IPIA

1@3J4NpPatoJd papuawwodad Jad so A3)0J4} aYir asn ‘A1aj0s SHI0J}: AY} SA0W O]

I0-1d uyd @ om jo 1as Ul 3)90)0AY
Ad T 10dL AdUOHS




\»u;|»1»4'4)1
7 o CUOION O N OygS
\.ﬁ“\/@\\..}av& 3 i ./A,V.H..//N.s..\fu
A e NG

N ¥
LX)

youim o yzim Bumnd ayym
1oN040d wWayyr doax puv OM)E JO 23S Ul SHD0JUL 3ayy ooy 01 padoyaaap Anopads

AUOOH HINIM



)

N

c0-1d ruyd

1934 8§ UYL Ja3rJoys xog obuod 0 Ul SHDOJUL $ )0 JOF advds ybnous
MO)O PUDV SHD0JUy rJoddns 01 padojaaap ANovipadsa puovrs 310UDIUL WNUIWN)Y

ONVLS XOd8 094dvO



N

UM B3 3piSino

3Jdl3 30 M3aA doj

y0-1d ruyd

sJdanod apinb ayr Jo4 r1uUawWiIsSN[ PO adUsU3Fad AU
AADdadip SaAID 10Ur Yipim 33Ul 40 2J4NS03aW ayyr a+qor 031 padojaaap (00|

49vY HLIAQIMN ddI1



Section P

PART NUMBERS
AND EXPLODED VIEW

P

Section

xploded view

Parts e



DRIVES ASSY

REF. | Part Number |Qty |[Part Description REF. | Part Number ([Qty |Part Description
1 TG-002SA 2 [INTERNAL SCRAPPER SUB-ASSY YELLOW ZINC PLATED 21 ID Decal set 1 [DECALS RR, RL, FR, FL
2 TG-003SA 2 |[EXTERNAL SCRAPPER SUB-ASSY GRAY PAINTED 22 95390A438 1 [CIRCLE COTTER #CC-9
3 TG-00A-03B 2 |[TRACK UHMW COVER BENT 23 9274S 1 [TRACK 136"
4 TG-00A-05P 4 [UHMW COVER STEEL HOOK YELLOW ZINC PLATED 24 47497192 1 [LEFT HAND THREAD YOKE YELLOW ZINC PLATED
5 TG-00A-0O7P 4 [EXT SCRAPPER TENSIONER CAM YELLOW ZINC PLATED 25 4749T191 1 [RIGHT HAND THREAD YOKE YELLOW ZINC PLATED
6 TG-00A-18P 1 |[CHAIN EXTENSION BONE YELLOW ZINC PLATED 26 3807-0016-27 1 [1/4" CHAIN SAE 70 X 27 LINKS
7 TG-00A-09P 1 |[LIMITER STEERING CHAIN HOOK YELLOW ZINC PLATED 27 TG-030SA 4 |ICE BREAKER
8 TG-00A-15P 1 [HEX STEEL 7/8" LH AND RH 5/8-18 THREADED YELLOW ZINC PLATED 28 13044-00510 16 |[HHFCS M10 X 1,5 X 16MM
9 TG-014SA 1 |STONE SRAPPER YELLOW PAINTED 29 13044 -00447 8 [NYLON NUT M10 X 1,5
10 TG-012SA 4 [WELDED HOOK YELLOW ZINC PLATED 30 13044 -00446 4 [NYLON NUT M8 X 1,25
11 TG-013SA 1 |WELDED CHAIN BRAKET YELLOW ZINC PLATED 31 13044-00443 2 [SHCS M8 X 1,25 X 25MM
12 TG-01A 2 |[DRIVER SUB-ASSY YELLOW ZINC PLATED 32 0169688 1 [HEX. THIN NUT 5/8-18; 15/16 X 3/8" THICK
13 TG-05A-03 1 |[TRACK N GO DECAL 33 0156768 1 [CLEVIS PIN 1/2" X 1 1/4"
14 TG-05A-04 2 [WARNING DECAL 34 0110949 12 |[HHFCS M8 X 1,25 X 20MM
15 TG-06A 1 [UNDER WHEEL COVER ASSY 35 11115879 4 [HHFCS M12 X 1,75 X 60MM
16 TG-07A 1 |[CLIMBER ASSY 36 11115862 12 |HHFCS M10 X 1,5 X 25MM
17 TG-09A-L 1 |[UHMW SNOW DEFLECTOR BENT ASSY 37 11115714 4 |HHFCS M6 X 1 X 10MM
18 TG-09A-R 1 |[UHMW SNOW DEFLECTOR BENT ASSY 38 11104496 1 |[BOW TIE COTTER PIN
19 TG-25A 1 |[BENDER ASSY 39 45214 2 |[THREADED CHAIN CONNECTOR 5/16"
20 PL8-1000-A 1 |QUICK RELEASE LOCK PIN 1/2" DIA. X 1" LG YELLOW ZINC PLATED

P-1


AD
Typewritten Text
P-1


e-d

31V1d H3AITS MWHN H3ddn| | 9L0-V00-91 0l

WWOL X L X OW SOHS| 8 | 6£b00-tbOEL | 6L Y3114 aN3| 2 g18-91 6

I X 9 INN NOTAN| 8 0822610 8l HITTI4 HYINONY| € Yig-91 8

6z'L X 8H 1NN z¢4>z_ 8 9%v00-+v+0E| Ll H3IT7I4 TVHINID| S S8-91 V.

WHSZ X SZ°L X 8W SO4HH| 8 LSBSELLE 9l Q31V1d ONIZ MOT13A ASSY-8nS HITENOA 3IWvH43AIS| @ ¥S800-91 9

WlNEE X F X 9W SOH4| 04 €¥900-+H0EL Sl @31¥1d IONIZ MOT13A ASSY-8nS HINIAJILS TYNOISHOL ¢ YSt00-91 S

WHO9 X S/°L X ZLW S94HH| 02 6/8SLLLL bl ASSY 3WvH4 30IS WANINNTY| 2 ¥50-91 b

dvd Q31vV1d 3NOHHI| 02 L00-91 £l ASSY JFTXVT13I3HM HONI 8| @ Y#0-91 €

Q31V1d ONIZ MOTT3A WVD HINOISNIL MIVHL| ¥ d90-¥00-91 cl ASSY FTXVT13I3HM HONI hhm_ 4 YE0-91 [4

AN3E 31V1d H3IAITS MWHN H3moT| | 820-Y00-91 FE ASSY ITXV133HM HONI S| 9 Y¥20-91 I
uotldrJosaq 1Jed K19 | Jaquny lJed | 434 uot1dTJaosaq 1Jed A1p| Jaquny lJed | * 43y

ASSY 3JWvHd ans 91




€-d

Q31¥7d ONIZ MOTT3A D1 W X "VIO .2/4 NId Y001 3SY313 ¥OIND| b | ¥-000L-81d | #

1710 39 TINY MWK T33HA W3GNR| L | 821-Y00-9L | €

61002/89 MOT1IA HIHOTANNSE INIVA MOT1IA ASSY-8NS 3AIND 133HM JAISNI | ¥8Z-5l Z

6L002/89 HOT13A HINOTANNSH LNIVA MOT1IA ASSY-8NS 3AIND 133HM 3JaIsino | ViZ-9l |
uot1drJosaq 1Jed 19| Jaquny 1Jed| 434

ASSY 3aIN9 91




v-d

14dVHS WNININNTY, | €00-91 14
d31V1d ONIZ MOTT3A ASSV-9NS H3IAIHA | VS1L00-91 e
ASSY HO0GV1 3ISVIHH NOIVE %08 VSN XIWINVO G029 YNIHVILG v A SHCS0C9°'VI | ¢
J7IHLIN Tv3S TI0 L4VHS ZAXZ2SX0€ ¢ LX2GX0¢€ I
uotidtTudssaqg lJed Ayp JaqunN 31Jed "43Y




S-d

14VYHS WNINIANTY | €00-91 1%
ST143HM HONI G HLIM 39Nl I | VS600-91 €
ASSY 404GV 3ISVIHO NOIVE %08 VSN XIWINVI G029 ONIHVIG ¥ | SHEG02C9°'VD K ¢
JTIHLIN 1V3AS T1I0 14VHS ZX2SX0€| @ LX2GX0¢ I
3}

uotiydruosaqg 1Jed

JaqunN lJed

EEL.




9-d

14VHS WNAININNTY €00-91 14

ST143HM HONI 2°S HLIM 349Nl VS010-91 €

ASSY H0GV1 3ASVIHOD NOIVE %08 VSN XIWINVI G029 ONIHvid SH2G0c9'Vd | ¢
I

JT7IHLIN 1V3AS TI0 L4VHS ZXZGX0€

/LX2GX0¢€

uotydrTudssaqg lJed

JaqunN 1lJed

“d434




4d 14VHS WNINIWNNTY| €00-91

ST33IHM HONI 8 HLIM 39nl] + | VSLLO-91
>wm<mom<._mm,mmozoo<m_poow<w:quz<omomoozzﬁ_mvmmmmomo.é
N
p

~ ANM <

JTIHLIN 1V3AS TI0 1L4VHS ZXZGX0€ /LX2GX0€

uotydTuosag 1Jed K1p JaqunN 3jJed 43y




TG-05A

0
0
REF. Part Number/Qty Part Description

1 TG-05A-01C 1 ALUMINUM SIDE FRAME
2 | TG-05A-05C 2 DRIVE SPACER YELLOW ZINC PLATED
3 TG-05A-02C 4 ST. ST. NUT HOLDER
4 ' OBNO1-0618 8 3/16" UVEX RIVET 0,200"-0,350"
5 13044-00440 4 FLANGED NUT M10 X 1,5

P-[]


AD
Typewritten Text
P-8


,0G€°0-,002°0 L3IAIH X3AN .9L/€ ¥ 8190- LONd 9
WAL X L X 9N SOH4| 9 €v900-¥¥0€L g
I X 9N LNN NO7TAN 9 08¢c610 14
dvd WNANINNTVY| ¢ J0¢0-V90-91L €
"dv9 ,09F°0 YiItm ,G°} dITO Z T®91S SSOTUTBIS ¢ 09}°0 X dI10 Z .S°} S/S woisng ¢
43A00 MAHN T33HM H3ANN| | J10-V90-91 8
uotidrJaosaqg 1Jed 1o JaqunN lJed 43y




ol-d

00G°0-0G2°0 1497 X3IAVLS 13IAIH d0d 9L/€V 2L  2290-v€3d0 | €
IN3g9 31V1d MAHN 439NI10 F | 9i0-V40-91 | ¢
JNvdd H39NITO| | VSZ00-91 I

uotl}druossaqg 1Jed AypJaqunN 1Jed "43Y




li-d

WNZE X G2°L X 8N SOHA | 8.€00-v+0€t 2L
ONIH d3LVv1ld INOHHO 2 | €0-V80-91 | 9
"eTP 9L/ X A0 L X AI 8/Z HNIH-0 | 7189911 g
4371704 MAHN| | | 20-V80-91L 1%
aseadb uooeg %08 VSN XAWINVD G029 HNIHvId ¢ | SH2S029°'VD | €
J7IHLIN Vv3S TI0 L4VHS ZLX2ZSX0€ ¢ LX2GX0¢€ ¢
14dVHS WNNINNTY "H3T104H| | l0-V80-91 3
uotl}drussaqg 1Jed KypJaqunN 1Jed “43Y




cld

®TOH.2/} ¢ “SSANMOIHL .¥/} ‘@0 .9k/kL ‘@I .9+/S LIANWOYHD 2 ¥SM0096 14
.0G€°0-,002°0 L3IAIY X3AN .9L/€ L  8190-LONEO €
HONI 9 QYVANVY1 + 971 .8/S X "VIA .9}/S NId MD071 3ISVIT3H MOINO |+ V-S2d.v-G1dV ¢
IN39 401937430 MONS MAHN + | 9¥0-v00-9L | |

uotydtudssaqg lJed A1p JaqunN 3Jed *43Y

1-V60-91




€i-d

9TOH.2/} ¢ “SSANMOIHL .¥/} ‘@0 .9k/kk ‘Al .9k/S LIANWOYHD 2 ¥SM0096 %
.0G€°0-,002°0 L3IAIH X3AN ,9L/€ L  8190-IONAO €
HONI 9 QYVANVY1 + 971 .,8/S X °"VIA .9+/G NId MD01 3ISVIT3H MIOINO | V-S2d/v-G1dV ¢
IN39 401937430 MONS MIAHN| + | 9¥0-v00-5L | |

uotl}drJassaqg 1Jed A3p JaqunN jJed "43Y

d-V60-91




vi-d

Gzl X 8N LNN NOIAN| 2 9¥¥00-v¥0€L G

NNGE X S2°L X 8IN SOHE 2 |Lvv00-++0EL ¥

97 .9 X .2 X .¥/€ | H"H3IFdNd a3andix3a |  <20-v0e-9l €

d3LINIVd AVHH 1HOddNS H3IAdNd| I dL0-V0Z-91 ¢

A3LINIVd AVHY 1HOddNS ASSV-dNS 13341S| | vS0c0-91 3
uotidruosaqg 1Jed AypJaqunN 1Jed -43Y

Y




REF. Part Number Qty Part Description
1 TG-21SA 1 SUB-ASSY REAR BUMPER CLAMP SLIDER GRAY PAINTED
2 TG-21A-01P 2 LOWER CLAMP GRAY PAINTED
3 21830 4 SQUARE HEAD CAP SCREW 1/2-NC X 3" LG
4 0167034 4 NYLON NUT 1/2-NC
5 11115874 1 HHFCS M12 X 1,75 X 30MM
6 G42650000YZ0000 1 NUT M12 X 1,75
7 21889 4 SQUARE HEAD CAP SCREW 1/2-NC X 4" LG (LONGER EXTRA SET)
8 TG-21A-02P 1 EXTRA LOWER CLAMP GRAY PAINTED (THINNER 1/8) P-15



Acer
Typewritten Text
P-15


9i-d

NN8 X | X 9N M3HIOS 13S 3INOI ¢ ¢8106 6

Ge‘l X 8N LNN 2 | 0€61910 8

WNOY X G2°L X 8N SO4HH 2 PG8GLLLEL L

d3aLvild ONIZ MOT13A dNVTO 3ITOH H3IdINNG INOH4d ASSV-4ANS| | VS¥20-91 9

d3Lvild ONIZ MOT13A dAVTO "X3IH H3dINNG INOH4d ASSV-49NS| | VS€c0-91 g

NNGZ X S2°L X 8N SOHY 2 |Svv00-+vv0EL ¥

d31V1d ONIZ MOTT3A HIANIVLIYH H3I99dNd INOH4 | di0-Véc-91 | €

57 .6 X «2 X .¥/€ | "H3IgdNd a3andix3d| I We0-vee-9L ¢

d31Vvild ONIZ MOTT13A 3ILV1d NIVIN H3IdNNG LNOH4d ASSV-49dNS| | VScc-91 I
uotydrtudssaqg 1Jed A1p JaqunN 31Jed " 43y

V DI4ANOD Vcc-9l




LZi-d

NN8 X F X 9N M3IYDS 13S 3INOD ¢ 28106 8

Geg‘l X 8N LNN 2 | 061910 .

NNOY X G2°) X 8N SO4HH 2 | $S8SLLLL 9

@3LV1d ONIZ MOT13A dINV1D “X3IH Y3dWNNG LNOY4 ASSV-9nS | | V¥SE€20-91L @ G

NNGZ X S2°L X 8N SOHY 2 |S¥¥00-vv0EL ¥

@3LV1d ONIZ MOT13A HINIVLIH H3and LNOHd| | dl0-vee-HL €

57 .6 X .2 X «¥/€ I H3gdnd a3andlx3d L IWNe0-veeZ-9L 2

@3LV1d ONIZ MOT13A ILV1d NIV H3dNNg LNOH4 ASSV-49nS | vS2e-9l |
uotl}drussaqg 1Jed ArpJaqunN 1Jed “43Y

d ODI4NOJ Vcc-9l




REF. Part Number Qty Part Description
1 11115766 1 HHFCS M16 X 2.0 X 70MM
2 TG-23A-01 2 CHROME PLATED FLANGED BEARING HOLDER
3 30X52X7 2 30X52X7 SHAFT OIL SEAL NITRILE
4 CA.62052RS 2 BEARING 6205 CANIMEX USA 80% Bacon grease
5 TG-025SA 1 FRONT WHEEL CONNECTOR SUB-ASSY GRAY PAINTED
6 90684 TOP LOCK NUT M16 X 2.0
7 PLASTIC 52MM HUB CAP PLASTIC 52MM HUB GREASE CAP

P-10


AD
Typewritten Text
P-18


6l-d

SMUNIT 02 X 04 3IVS NIVHO .¥/} |} |02-9100-208€ €

ONOT1 I X HOLO310Hd NIVHO 3JA3ITS HILANY| | L0-V¥2Z-91 c

«91/G HOLOANNOO NIVHO d3avadHLl | v12Svy 3
uotl}drJuosaqg 3jJed 30 JoqunN 3jJed "“d434




REF. Part Number Qty Part Description
1 TG-25A-01P 1 BENDER UPPER HOOK YELLOW ZINC PLATED
2 | TG-25A-02P | 2 BENDER HANDLE YELLOW ZINC PLATED
3 TG-25A-03P 1 BENDER LOWER HOOK YELLOW ZINC PLATED
4 1 13044-00443 SHCS M8 X 1,25 X 25MM
5 11104495 BOW TIE COTTER PIN 1/4" - 5/16" X 5/64" WIRE
6 13044-00446 NYLON NUT M8 X 1,25
7 APL5-47B2S-A QUICK RELEASE LOCK PIN 5/16" DIA. X 5/8" LG + LANYARD 6 INCH
8 0156737 CLEVIS PIN 5/16" X 3/4" LG.
9 TG-25A-04C ST. ST. LANYARD RECEIVER
10 A OBNO1-0618 3/16" UVEX RIVET 0.200" - 0.350"

P-20


Acer
Typewritten Text
P-20


le-d

7 .8°0 ‘BTQ ,2/F UTd 9SBaT8Y-YOTNY T891S P8iIBId-0UTZ 2 | 88¥V02E86 | /L

G'L X OLN LNN NO1IAN| ¥+ Z¥¥00-v¥0EL 9

NNOE X G°L X OLN SOHA + SZ€00-v+0€L G

d31Vi1d ONIZ MOTT3A ASSV-9NS dINvH HYNIAVOT NOILO3S HV3IH | VS620-91 14

d31V1d ONIZ MOTT13A ASSV-9NS dINvd HYNIAVOT NOILO3S 31AdIn| VS820-91 €

d3Lvild ONIZ MOTT13A ASSV-9NS dINvH HNIAVYOT NOILO3S TTVIOILH3A | vS2¢0-91 4

d31Vv1d ONIZ MOTT3A ASSV-9dNS diNvd HNIAVOT NOILD3IS LNOH4| | VS9¢0-91 I
uotydrtudssaqg lJed Ayp JaqunN 1Jed "43Y




ced
INIVd MOT11dA ASSV-dNS 3IAIND T33IHM 3AISLNO VSG00-91

G°L X OLN LNN NOTAN Ly¥00-v¥0€ L

— NM <

ASSY H3717104 v80-91L

}
8
NNOE X S°L X OLN SOHE 8 |SZE00-¥¥0EL
1%
10 J9qunN 3jJed " 434

uotydtudssaqg lJed K




oo

-\

iy

]

@

REF. Part NumberQty Part Description

1 TG-08A 4 ROLLER ASSY
2 13044-00375 8 BHCS M10 X 1,5 X 30MM
3 [13044-00447 8 NYLON NUT M10 X 1,5
4 TG-006SA | 1 INSIDE WHEEL GUIDE SUB-ASSY YELLOW PAINT
5 | TG-00A-30 ' 1 CAUTION DECAL

P-23


Acer
Typewritten Text
P-23


ADAPTOR KIT PARTS

REF. | Part Number |Qty Part Description
* 24 |[EXTENSION NUT ADAPTOR KIT PARTS
* 4 [|ADAPTOR PLATE ADAPTOR KIT PARTS

1
2
3
3

11114154

24

HHCS M14x1.5 x 30mm

ALREADY SUPPLIED WITH THE TRACK SYSTEM

: THOSE PART NUMBERS ARE VEHICLE SPECIFIC / CONTACT THE MANUFACTURER

P-24


AD
Typewritten Text
P-24


WARRANTY

e All the parts of the Track N Go track system are covered by the warranty
for a period of one winter season against any problem related to its
assembly or construction.

e In the case of a repair under warranty the labour costs of repair is not
covered by the manufacturer.

e The manufacturer reserves the right to require that the customers carrying
out the repairs send back any parts declared or suspected to be defective
and / or subject of abusive use.

e The manufacturer reserves the right to require that the customer provided
the S.N. (serial number) of the track(s) suspected to be defective.

S.N. Location:

For more information, parts orders, or technical support visit our website at:
www.trucktracks.com
www.trackngo.com
or

AD Boivin Design

700 Rue Jean-Marchand

Lévis, Quebec G6VIG6
Tel: 418-838-3783

Fax: 418.838.3957





